SPORTON LAB.

FCC RF Test Report

Report No. : FR552101E

11A 5825

Spectrum

|= Att 10 dB

(=)

Ref Level 24,71 dém Offset 24.71 dB & RBW 100 kHz
SWT 1.1ms @ VBW 300 kHz

Mode Sweep

® 1Pk View

M1[1]

20 dém

10dB

M2[1]

0 dem——

D1 -1.920 dB

Tz

"‘. A K'..

I 4 03

-1.62 dBm
5.8177389 GHz
4.08 dBm)
5.8237807 GHz

i

T

-10 dBm:

=i

-20 dBm:

-30 dBm:

A’UM".‘&U‘J L'w-ﬁvw

I

J
T ey,

-50 dBm:

-60 dBm:

-70 dBm

CF 5.825 GHz

1100 pts

Span 40.0 MHz

Marker
Type | Ref | Trc |

X-value |

Y-value

| Function |

Function Result |

M1 1
m2 1
D3 M1 1

5.8177389 GHz
5.8237807 GHz
14,8499 MHz

-1.62 dém
4.08 dém
0.28 dB

L JL

Date: 24 JUN.2025 10:08:03

11AC20SISO_5745

Spectrum

|= Att 10 dB

(=)

Ref Level 24,74 dém  Offset 24.74 dB & RBW 100 kHz
SWT 1.1ms @ VBW 300 kHz

Mode Sweep

® 1Pk View

M1[1]

20 dém

10dB

M2[1]

-3.32 dBm
5.7374841 GHz
0.00 dBm)
5.7462921 GHz

0 dem

D1 -6.000 dBm

Dty

e
iWJL. T

4
3
évl-

-10 dBm:

-20 dBm:

-30 dBm:

-40 dBm

ehter! JNV‘

Mﬂ'\. e th

A Difart

-60 dBm:

-70 dBm

CF 5.745 GHz

1100 pts

Span 40.0 MHz

Marker

X-value |

Y-value

| Function |

Function Result |

Type | Ref | Trc |
ML 1

m2 1
D3 M1 1

5.7374841 GHz
5.7462921 GHz
15.0682 MHz

-3.32 dém
0.00 dBém
-1.48 dB

L JL

Date: 24.JUN.2025 10:16:35

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : WIYS1F3CT001

Page Number

: A43 of AG6



saronias. FCC RF Test Report Report No. : FR552101E

11AC20SISO_5785

(=)

Spectrum
Ref Level 24,82 dém Offset 24.32 dB & RBW 100 kHz

= ALt 10de  SWT 1.1 ms @ VBW 300 kHz  Mode Sweep
® 1Pk View

M1[1] -5.19 dBm
20 dam 5.7774477 GHz,
M2[1] 0.51 dBm

5.7837443 GHZ

10dB

mwwma% bt |

0 dem
D1 -5.490 dB
-10 dBm J

-20 dBm: 7

-30 dBm: h‘

-40 dBm

sinn VW ;M \J UJLMM‘NI Ity )|

-60 dBm:

-70 dBm

CF 5.785 GHz 1100 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.7774477 GHz -5.19 dBm
Mz 1 5.7837443 GHz 0.51 dém
D3| M1 1 13.8672 MHz 1.32 de

1 ) QnRi e

L JL

Date: 24 JUN.2025 10:47:17

11AC20SISO_5825

(=)

Spectrum
Ref Level 24,71 dém Offset 24.71 dB & RBW 100 kHz
lo Att 10 de SWT 1.1ms @ VBW 300 kHz Mode Sweep
® 1Pk View
Mi[1] -4.58 dBm)
20 dém 5.8174841 GHz,
1048 M2[1] o024 LIE:Im
5.8237443 GHz
M2
0 dem A

0 dem o er e JW.;LM\M WVK"“}MMJW}(WM oy
\

-20 dBm
r \

-30 dBm
40 dBm l'u"J l\ I‘%
W
e o ol
60 dBm
-70 dBm
CF 5.825 GHz 1100 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.8174841 GHz -4.58 dBm
m2 1 5.8237443 GHz 0.24 dém
D3| M1 1 15,0682 MHz -0.15 d8
L Jjl J [ CEEEERE ]
Date: 24.JUN.2025 10:18:00
Sporton International Inc. (Kunshan) Page Number . A44 of A66

TEL : +86-512-57900158
FCC ID : WIYS1F3CT001



saronias. FCC RF Test Report

Report No. : FR552101E

11AC40SISO_5755

(=)

M2

Spectrum
Ref Level 24,74 dém  Offset 24.74 dB & RBW 100 kHz
lo Att 10 dB SWT 1.1ms @ VBW 300 kHz Mode Sweep
® 1Pk View
Mi[1] -6.62 dBm
20 dBm 5.7374932 GHz|
1048 M2[1] -2.43 dBm

9.7525614 GHz

ITdBm—{D1 -8.430 din

0 dem - -
\anL..k-hJ»J»L«LmMmLJuJuHJllnr
& -

[ ilq=

/ |

-30 dem -

-40 dBm

BB m.l,«wtp

-60 dBm:

-70 dBm

CF 5.755 GHz 1100 pts

Span 80.0 MHz

Marker
Type | Ref | Trc | X-value | Y-value | _Function |

Function Result |

M1 1 5.7374932 GHz -6.62 dBm
m2 1 5.7525614 GHz -2.43 dBm
D3 M1 1 35.0864 MHz 0.30 dB

( il J

Date: 24 JUN.2025 10:24:20

11AC40SISO_5795

Spectrum

(=)

Ref Level 24,82 dém Offset 24.32 dB & RBW 100 kHz
lo Att 10 dB SWT 1.1ms @ VBW 300 kHz Mode Sweep

® 1Pk View

M1[1]

20 dém

M2[1
10dB [1]

M2

-6.68 dBm)
5.7774932 GHz
-2.22 dBm)
5.7925614 GHz

0 dem
b by Mn'«Im‘MmLLLH s

o gem—Pt -8.220 dam f ek

| #

20 dem j
-30 dBm

-40 dBm

R LT T
-60 dBm
-70 dBm:
CF 5.795 GHz 1100 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.7774932 GHz -6.68 dBm
m2 1 5.7925614 GHz =2.22 dém
D3 M1 1 35.0864 MHz 0.51 d8
( Jj! ] ()
Date: 24.JUN.2025 10:25:04
Sporton International Inc. (Kunshan) Page Number . A45 of A66

TEL : +86-512-57900158
FCC ID : WIYS1F3CT001



saronias. FCC RF Test Report

Report No. : FR552101E

11AC80SISO_5775

Spectrum “é?
Ref Level 2460 dém Offset 24.60 dB & RBW 100 kHz
lo Att 10dB  SWT 1.6 ms @ VBW 300 kHz Mode Sweep
(@ 1Fk view
M1[1] -10.61 dBm)
20 dBm 5.737511 GHz
10 dB M2[1] 6.13 Llil_lm
5.778858 GHz
0 dBm e
M1 -
10 dBm— L Fri e il W%ﬁwﬁmﬁii
D1 -12.130 dBm b vk
-20 dBm: k
-30 dBm {I

-40 dBm ﬁ, \

I Y .4 h

cobin ol ke bt

LB

Date: 24 JUN.2025 10:29:56

-60 dBm.
-70 dBm.
CF 5.775 GHz 1100 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.737511 GHz -10.61 dBm
Mz 1 5.778B58 GHz -6.13 dBm
D3| M1 1 75.123 MHz 0.30 d&
il J [TTTTT ]
L J J -

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : WIYS1F3CT001

Page Number

. A46 of AG6



saanas. FCC RF Test Report Report No. : FR552101E

Maximum power spectral density

Test Result

TestMode Antenna Freq(MHz) Result [dBm/MHz] Limit{dBm/MHz] Verdict
5180 4.63 <11.00 PASS
5220 4.52 <11.00 PASS
5240 4.36 <11.00 PASS
5260 421 <11.00 PASS
5300 4.7 <11.00 PASS
5320 4.36 <11.00 PASS

11A Antl
5500 4.29 <11.00 PASS
5580 4.32 <11.00 PASS
5700 4.24 <11.00 PASS
5745 1.56 <30.00 PASS
5785 1.8 <30.00 PASS
5825 1.46 <30.00 PASS
5180 0.08 <11.00 PASS
5220 0.09 <11.00 PASS
5240 0.03 <11.00 PASS
5260 -0.35 <11.00 PASS
5300 -0.02 <11.00 PASS
5320 -0.17 <11.00 PASS

11AC20SISO Antl
5500 0 <11.00 PASS
5580 -0.19 <11.00 PASS
5700 -0.36 <11.00 PASS
5745 -2.99 <30.00 PASS
5785 -2.69 <30.00 PASS
5825 -2.8 <30.00 PASS
5190 -2.74 <11.00 PASS
5230 -2.86 <11.00 PASS
5270 -3.18 <11.00 PASS
5310 -2.79 <11.00 PASS
11AC40SISO Antl 5510 -2.71 <11.00 PASS
5550 -2.84 <11.00 PASS
5670 -2.94 <11.00 PASS
5755 -5.87 <30.00 PASS
5795 -5.9 <30.00 PASS
5210 -6.91 <11.00 PASS
11ACB0SISO Antl 5290 -6.94 <11.00 PASS
5530 -7.16 <11.00 PASS
5775 -10 <30.00 PASS

Note: 1.The Result and Limit Unit is dBm/500 kHz in the band 5.725-5.85 GHz.
2.The Duty Cycle Factor and is compensated in the graph.
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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : [Amos - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV) Date: 2025-06-22 Time: 00:58:52
70.0
0.0 | 15E RS8247-QP
50.0 | 15E RSS247-AVG
40.0 l
g
3008150
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-L 24+80 LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuv dE ~ dBuV  dBuv B aE
1 0.150 44.58 -21.42 66.00 33.90 0.23 10.45 QP
2 0.150 27.58 -28.42 56.00 16.90 0.23 10.45 Average
3 0.153 47.18 -18.64 65.82 36.50 0.23 10.45
4 0.153 28.58 -27.24 55.82 17.90 0.23 10.45 Average
5 0.163 44.00 -21.30 £5.30 33.31 0.24 10.45 QP
@ 0.163 26.50 -28.80 55.30 15.81 0.24 10.45 Average
7 0.177 41.21 -23.43 64.64 30.50 0.25 10.46
g 0.177 25.41 -29.23 54.84 14.70 0.25 10.46 Average
9 0.193 42.51 -21.38 63.89 31.80 0.25 10.46
10 0.193 26.41 -27.48 53.89 15.70 0.25 10.46 Average
11 0.479 42,38 -13.98 56.36 31.59 0.36 10.43 QP
12 %+ 0.479 34,18 -12.18 46.36 23.39 0.36 10.43 Average

Sporton International Inc. (Kunshan) Page Number : Bl of B2
TEL : +86-512-57900158
FCC ID : WIYS1F3CT001




saranas. FCC RF Test Report

Report No. : FR552101E

: Temperature : 25.3~26.2°C
Test Engineer : [Amos - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
goLevel (dBuv) Date: 2025-06-22 Time: 00:54:44
70.0
0.0 | 15E RS§247-QP
50.0 | 15E RSS247-AVG
1
40.0
30.0
ik
20.0
10.0
015 2 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-N 24+80 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dE ~ dBuv  dBuv dB dE
1 0.158 44.29 -21.27 65.56 33.60 0.24 10.45 QF
2 0.158 27.09 -28.47 55.56 16.40 0.24 10.45 Average
3 0.170 43.30 -21.64 64.94 32.60 0.25 10.45
4 0.170 25.50 -29.44 54.94 14.80 0.25 10.45 Average
5 0.184 41.30 -22.98 64.28 30.58 0.25 10.46
6 0.184 25.20 -29.08 54.28 14.48 0.25 10.46 Average
7 0.184 41.40 -22.44 £3.84 30.70 0.24 10.46
8 0.194 25.80 -28.04 53.84 15.10 0.24 10.46 Average
9 0.464 30.38 -17.25 56.63 28.60 0.34 10.44
10 0.464 31.28 -15.35 46.63 20.50 0.34 10.44 Average
11 0.481 42.16 -14.16 56.32 31.40 0.34 10.42
12 % 0.481 35.36 —10.96 46.32 24.60 0.34 10.42 Average
Note:
1. Level(dBpV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2
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Appendix C. Radiated Spurious Emission Test Data

Relative Humidity : 53~58%
Test Engineer : Jake zhou
Temperature : 22~26°C
Radiated Spurious Emission Test Modes
Mode Band (Beagg) Antenna Modulation Channel | Frequency g::: RU Remark

Mode 1 U-NII-1 5.15-5.25 SISO 802.11a 36 5180 6Mbps - -
Mode 2 U-NII-1 5.15-5.25 SISO 802.11a 44 5220 6Mbps - -
Mode 3 U-NII-1 5.15-5.25 SISO 802.11a 48 5240 6Mbps - -
Mode 4 = U-NII-2A | 5.25-5.35 SISO 802.11a 52 5280 6Mbps - -
Mode5 = U-NII-2A | 5.25-5.35 SISO 802.11a 60 5300 6Mbps - -
Mode 6 | U-NII-2A 5.25-5.35 SISO 802.11a 64 5320 6Mbps - -
Mode 7 | U-NII-2C | 5.47-5.725 SISO 802.11a 100 5500 6Mbps - -
Mode 8 | U-NII-2C | 5.47-5.725 SISO 802.11a 116 5580 6Mbps - -
Mode9 | U-NIl-2C | 5.47-5.725 SISO 802.11a 140 5700 6Mbps - -
Mode 10 | U-NII-1 5.15-5.25 SISO 802.11n HT20 36 5180 MCSO0 - -
Mode 11 U-NII-1 5.15-5.25 SISO 802.11n HT20 44 5220 MCSO0 - -
Mode 12 | U-NII-1 5.15-5.25 SISO 802.11n HT20 48 5240 MCSO0 - -
Mode 13 | U-NII-2A | 5.25-5.35 SISO 802.11n HT20 52 5280 MCSO0 - -
Mode 14 = U-NII-2A 5.25-5.35 SISO 802.11n HT20 60 5300 MCSO0 - -
Mode 15 = U-NII-2A 5.25-5.35 SISO 802.11n HT20 64 5320 MCSO0 - -
Mode 16 | U-NII-2C | 5.47-5.725 SISO 802.11n HT20 100 5500 MCSO0 - -
Mode 17 | U-NII-2C | 5.47-5.725 SISO 802.11n HT20 116 5580 MCSO0 - -
Mode 18 | U-NII-2C | 5.47-5.725 SISO 802.11n HT20 140 5700 MCS0 - -
Mode 19 | U-NII-1 5.15-5.25 SISO 802.11n HT40 38 5190 MCSO0 - -
Mode 20 | U-NII-1 5.15-5.25 SISO 802.11n HT40 46 5230 MCS0 - -
Mode 21 | U-NII-2A 5.25-5.35 SISO 802.11n HT40 54 5270 MCS0 - -
Mode 22 = U-NII-2A 5.25-5.35 SISO 802.11n HT40 62 5310 MCSO0 - -
Mode 23 | U-NII-2C | 5.47-5.725 SISO 802.11n HT40 102 5510 MCSO0 - -
Mode 24 | U-NII-2C | 5.47-5.725 SISO 802.11n HT40 110 5550 MCSO0 - -
Mode 25 | U-NII-2C | 5.47-5.725 SISO 802.11n HT40 134 5670 MCSO0 - -
Mode 26 | U-NII-1 5.15-5.25 SISO 802.11ac VHT80 42 5210 MCSO0 - -
Mode 27 | U-NII-2A 5.25-5.35 SISO 802.11ac VHT80 58 5290 MCSO0 - -
Mode 28 | U-NI-2C | 5.47-5.725 SISO 802.11ac VHT80 106 5530 MCSO0 - -
Mode 29 | U-NII-3 5.725-5.85 SISO 802.11a 149 5745 6Mbps - -
Mode 30  U-NII-3 5.725-5.85 SISO 802.11a 157 5785 6Mbps - -
Mode 31 = U-NII-3 5.725-5.85 SISO 802.11a 165 5825 6Mbps - -
Mode 32 U-NII-3 5.725-5.85 SISO 802.11n HT20 149 5745 MCSO0 - -
Mode 33 U-NII-3 5.725-5.85 SISO 802.11n HT20 157 5785 MCSO0 - -
Mode 34 | U-NII-3 5.725-5.85 SISO 802.11n HT20 165 5825 MCS0 - -
Mode 35 | U-NII-3 5.725-5.85 SISO 802.11n HT40 151 5755 MCS0 - -
Mode 36 | U-NII-3 5.725-5.85 SISO 802.11n HT40 159 5795 MCS0 - -
Mode 37 | U-NII-3 5.725-5.85 SISO 802.11ac VHT80 155 5775 MCS0 - -

U-NII-2A 5.25-5.35 SISO 802.11n HT40 62 5310 MCSO0 - -
Mode 38 Part 27M B41 BW=20M

NFC TX
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Summary of each worse mode

. Freq. Level Limit Margin Peak
Mode Modulation Ch. (MHz2) (dBuV/im)  (dBuV/m) (dB) Pol. Avg. Result Remark
1 802.11a 36 5149.80 48.51 54.00 -5.49 \Y AVERAGE Pass Band Edge
1 802.11a 36 10360.00 43.39 68.20 -24.81 \ PEAK Pass Harmonic
2 802.11a 44 - - - - - - - Band Edge
2 802.11a 44 10440.00 43.66 68.20 -24.54 H PEAK Pass Harmonic
3 802.11a 48 - - - - - - - Band Edge
3 802.11a 48 10480.00 44,11 68.20 -24.09 H PEAK Pass Harmonic
4 802.11a 52 - - - - - - - Band Edge
4 802.11a 52 10560.00 43.33 68.20 -24.87 \Y PEAK Pass Harmonic
5 802.11a 60 - - - - - - - Band Edge
5 802.11a 60 10600.00 43.33 74.00 -30.67 \ PEAK Pass Harmonic
6 802.11a 64 5350.70 50.58 54.00 -3.42 \% AVERAGE Pass Band Edge
6 802.11a 64 10640.00 43.48 74.00 -30.52 \% PEAK Pass Harmonic
7 802.11a 100 5469.36 64.71 68.20 -3.49 Vv PEAK Pass Eggg
7 802.11a 100 11000.00 45.64 74.00 -28.36 H PEAK Pass Harmonic
Band
8 802.11a 116 - - - - - - - Edge
8 802.11a 116 11160.00 43.25 74.00 -30.75 H PEAK Pass Harmonic
9 802.11a 140 5726.36 64.38 68.20 -3.82 H PEAK Pass gggg
9 802.11a 140 11400.00 43.07 74.00 -30.93 \Y PEAK Pass Harmonic
10 802.11n HT20 36 5150.00 46.75 54.00 -7.25 \Y AVERAGE Pass Eggg
10 802.11n HT20 36 10360.00 43.40 68.20 -24.80 H PEAK Pass Harmonic
11 802.11n HT20 44 - - - - - ; - Band
Edge
11 802.11n HT20 44 10440.00 44.21 68.20 -23.99 \ PEAK Pass Harmonic
12 802.11n HT20 48 - - - - - - - Band
Edge
12 802.11n HT20 48 10480.00 43.88 68.20 -24.32 H PEAK Pass Harmonic
13 802.11n HT20 52 - - - - - - - Band
Edge
13 802.11n HT20 52 10560.00 43.01 68.20 -25.19 H PEAK Pass Harmonic
Band
14 802.11n HT20 60 - - - - - - - Edge
14 802.11n HT20 60 10600.00 42.96 68.20 -25.24 H PEAK Pass Harmonic
15 802.11n HT20 64 5350.60 47.35 54.00 -6.65 Vv AVERAGE = Pass Eggg
15 802.11n HT20 64 10640.00 43.16 74.00 -30.84 H PEAK Pass Harmonic
16 802.11n HT20 100 5458.48 46.25 54.00 -7.75 v AVERAGE = Pass Eggg
16 802.11n HT20 100 11000.00 44.59 74.00 -29.41 H PEAK Pass Harmonic
17 802.11nHT20 | 116 - - - - - . - Band
Edge
17 802.11n HT20 116 11160.00 44.65 74.00 -29.35 H PEAK Pass Harmonic
18 802.11n HT20 140 5732.76 63.43 68.20 -4.77 \Y PEAK Pass Eggg
18 802.11n HT20 140 11400.00 42.85 74.00 -31.15 \Y PEAK Pass Harmonic
19 802.11n HT40 38 5149.92 49.47 54.00 -4.53 \Y AVERAGE Pass Eggg
19 802.11n HT40 38 10380.00 43.33 68.20 -24.87 H PEAK Pass Harmonic
20 | 802.11nHT40 | 46 - - - - - . - Band
Edge
20 802.11n HT40 46 10460.00 44,91 68.20 -23.29 H PEAK Pass Harmonic
21 | 802.11n HT40 54 - - - - - . - Band
Edge
21 802.11n HT40 54 10540.00 44.52 68.20 -23.68 \ PEAK Pass Harmonic
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22 802.11n HT40 62 5350.10 50.91 54.00 -3.09 Vv AVERAGE = Pass Eggg
22 802.11n HT40 62 10620.00 = 43.20 7400 | -30.80 H PEAK Pass | Harmonic
23 802.11n HT40 102 5468.08 64.33 68.20 -3.87 v PEAK Pass Eggg
23 802.11n HT40 102 11020.00 = 44.99 7400 = -29.01 H PEAK Pass | Harmonic
24 802.11n HT40 110 - - - - - - - Eggg
24 802.11n HT40 110  11100.00 | 43.50 7400 = -30.50 v PEAK Pass | Harmonic
25 802.11n HT40 134 5725.64 63.48 68.20 -4.72 Vv PEAK Pass Eggg
25 802.11n HT40 134 1134000 = 43.98 7400 = -30.02 v PEAK Pass | Harmonic
26 802.1lac VHT80 = 42 5149.76 47.22 54.00 -6.78 Vv AVERAGE = Pass Eggg
26 802.1lac VHT80 = 42 10420.00  43.63 68.20 = -24.57 v PEAK Pass | Harmonic
27 | 802.1lac VHT80 58 5350.80 47.02 54.00 -6.98 v AVERAGE = Pass Ezgg
27 | 802.1lac VHT80 58 10580.00 = 42.43 68.20 = -25.77 H PEAK Pass | Harmonic
28 802.1l1ac VHTS80 = 106 5458.00 44.86 54.00 -9.14 v AVERAGE = Pass gggg
28 | 802.1lac VHT80 106  11060.00  44.15 7400 = -29.85 H PEAK Pass | Harmonic
29 802.11a 149 5645.20 51.33 68.20 -16.87 H PEAK Pass Eggg
29 802.11a 149 11490.00 44.20 74.00 -29.80 H PEAK Pass Harmonic
30 802.11a 157 - - - - - ; - Eggg
30 802.11a 157 11570.00 44.41 74.00 -29.59 H PEAK Pass Harmonic
31 802.11a 165 5929.60 51.88 68.20  -16.32 Vv PEAK Pass Eggg
31 802.11a 165 11650.00 44.88 74.00 -29.12 H PEAK Pass Harmonic
32 802.11n HT20 149 5636.00 50.86 68.20 = -17.34 H PEAK Pass Eggg
32 802.11n HT20 149  11490.00 @ 44.78 7400 = -29.22 v PEAK Pass | Harmonic
33 802.11n HT20 157 - - - - - - - gggg
33 802.11n HT20 157  11570.00 @ 44.87 7400 = -29.13 H PEAK Pass | Harmonic
34 802.11n HT20 165 5930.40 50.15 68.20 -18.05 v PEAK Pass Eggg
34 802.11n HT20 165 11650.00 44.69 74.00 -29.31 \ PEAK Pass Harmonic
35 802.11n HT40 151 5647.90 54.32 68.20 -13.88 H PEAK Pass Eggg
35 802.11n HT40 151 1151000 @ 42.41 7400 = -31.59 v PEAK Pass | Harmonic
36 802.11n HT40 159 5950.00 49.93 68.20 = -18.27 H PEAK Pass Eggg
36 802.11n HT40 159  11590.00 @ 43.74 7400 = -30.26 H PEAK Pass | Harmonic
37 | 802.1lac VHT80 155 5620.80 50.57 68.20 = -17.63 v PEAK Pass Ezgg
37 | 802.1lacVHT80 155  11550.00  42.51 7400 = -31.49 H PEAK Pass | Harmonic
a8 802.11n HT40 62 5350.00 50.61 54.00 -3.39 Vv AVERAGE = Pass Eggg
802.11n HT40 62 10620.00 = 44.56 7400 = -29.44 Vv PEAK Pass | Harmonic
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s=aranas. FCC RF Test Report Report No. : FR552101E

Mode Band Edge

U-NII-1_5.15-5.25_802.11a_CH36_5180MHz

ANT SISO

Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
13 113 1
915 915
K #3

] ] | UN-UNL2A AL

50 50
4y L W
Peak
325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5147.00 62.50 74.00 -11.42 54.99 34.89 10.61 37.02 0.0 1e4 237 PEXK 1 5180.00 106,15 ----vv -=-om- 98.39 34.23 10.64 3711 0.00 104 237 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
50 50
-8 2CHAVG) L L N1 24020V
48 1 448
Av
) 325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5150.60 45.79 S4.60 -B.21 38.11 34.10 10.61 37.03 @.00 104 237 AVERAGE 1 5180.00 9771 --s-ev oomeee 89.95 34.23 10.64 37.11 0.00 104 237 AVERAGE
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s=aranas. FCC RF Test Report Report No. : FR552101E
1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT SISO
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
l | T U UNIZA UKL
50 50
45.3WWWMMWMM us
Peak
325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5149.% 61.68 74.00 -12.32 54.00 34.10 10.61 37.03 0.0 108 340 PEAK 1 5160.00 168,71 ----vv -=nom- 10895 34.25 10.64 37.11 0.00 100 340 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
50 50
- 0-H0-28-U-NI-2CHAVG)
s ! s
Av
) 325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5149.80 43.51 54.00 -5.49 40.83 34.10 10.61 37.03 .00 109 340 AVERAGE 1 5160.00 108,82 -----v -=---- 93.08 34.20 10.64 37.16 0.00 100 340 AVERAGE
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samran . FCC RF Test Report Report No. : FR552101E

Pol. Horizontal Vertical
mL&v&I(ﬂ&Nﬁn} 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jm 1L LT
1 B LN 28 -HO-2CHAVG) 1 B NN 282V
it o §
Peak W ki . e
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Ml B BN B & B & o MedWnBin B BN B & B & a g
1 10360.08 43.16 68.20 -25.04 57.% 37.35 15.30 67.39 @.00 -~ --- PEAK 1 10360.00 43.39 68.20 -24.81 58.16 37.35 15.29 67.41 @.08 -~  --- PEAC
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SPORTON LAB.

FCC RF Test Report

Report No. : FR552101E

Pol. Horizontal Vertical
1‘,wh!\iel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
iy -HI1-U--24 L H0-2C B B4 0802
S _1 1T Jorm 1L LT
1 B NN 2A - 2CHAVG) 1 B NN 282V
Peak e e W b ! o
N oarhiag AN AL RO Pt
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark

Mz duu/m dBuv/m 3 BV dBm B OB A8 m deg Mz dwu/nddv/m A3 dBW dBm A8 dB A8 deg
1 1044000 43.66 68.20 -24.54 56.16 37.41 1536 67.77 .00 PEAK 1 14000 43.43 68.20-24.77 57,4 3741 1536 6.8 0.0 ---  --- PEAC
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FCC RF Test Report

SPORTON LAB.

Report No. : FR552101E

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jorm 1L LT
1 B LN 28 -HO-2CHAVG) 1 B NN 282V
Peak s : ry y 1
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Ml B BN B & B & o MedWnBin B BN B & B & a g
1 10480.00 4411 68.20 -24.09 58.54 37.43 15.38 7.4 .00 === PEAK 1 1p480.00 43.92 68.20 -24.28 58.31 37.44 15.39 67.22 @.00 -~  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : WIYS1F3CTO001
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samran . FCC RF Test Report Report No. : FR552101E

Pol. Horizontal Vertical
mmel(dﬂu‘lﬁn] 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jm 1L LT
1 B NN 2A - 2CHAVG) 1 B NN 282V
Peak # A Y n \ i
oo " USRI PR
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Ml B BN B & B & o MedWnBin B BN B & B & a g
1 10560.08 43.07 68.20 -25.13 57.28 37.49 15.45 67.15 @.00 -~  --- PEAK 1 10560.00 43.33 68.20 -24.87 57.53 37.50 15.45 67.15 @.08 -~  --- PEAK
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samran . FCC RF Test Report

Report No. : FR552101E

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 0 Level (dBuVim)
134 1134
915 015
B3 B3
U-HIH4-U-M- 24 U -2C UNIHA--N-2A- -2
S _1 1T Jm 1L LT
L _ UNILA-GAT-2A-U-H0-2CAVG)| 1 _ } U-N&ﬂ-ﬁ-U-jﬂC{h\@
m ol
Peak ) I‘m“"‘ 1 o NN 1 -'n-m. L el
Avg 18 !
163 163
1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Ml B BN B & B & o MedWndin B BN B & B & a g
1 10609.00 43.30 74.00 -30.78 57.43 37.52 15.47 67.12 .00 === PEAK 1 10609.00 43.33 74.80 -30.67 57.46 37.52 15.47 €712 @.08 -~ --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : WIYS1F3CTO001
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FCC RF Test Report

sPoRTON LAS. Report No. : FR552101E
6
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT SISO
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B -HI1-U-H-2A-UA-2C B
| l | T U NANLLC
50 : 50
1
43 83 W
Peak
325 35
163 163
5300 5320, 5340, 5360, 5380, 5400 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 53549 56.56 74.00 -17.44 47.72 34.60 10.75 3651 0.0 108 216 PEAK 1 5320.00 101,87 ----vv -onee- 93,13 34.60 10.73 3659 0.00 100 216 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 1
813 813
650 50
U124 V) L L U802 -2
48 448
Av
) 325 35
163 163
5300 5320, 5340, 5360, 5380, 5400 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5350.60 44.93 54.00 -9.07 36.19 34.60 10.75 36.52 @.00 109 216 AVERAGE 1 5320.00 9433 --eeev oomeee B5.59 34.60 10.73 3659 0.00 100 216 AVERAGE
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FCC RF Test Report

sPoRTON LAS. Report No. : FR552101E
6
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT SISO
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B -HIA-U-0-28-UA-2C B
l | T U NA AL
650 50
8 88 w
Peak
325 35
163 163
5300 5320, 5340, 5360, 5380, 5400 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 535180 63.76 74.00 -10.30 54.87 34.60 10.75 36.52 0.0 108 264 PEAK 1 5320.00 108,86 ------ -=---- 108,14 34.60 10.73 36.61 0.00 100 264 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
U124 V) L L U122 V)
48 448
Av
) 325 35
163 163
5300 5320, 5340, 5360, 5380, 5400 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 53570 50.58 54.00 -3.42 4175 34.60 10.75 3652 0.00 109 264 AVERAGE 1 5320.00 10179 ----ev -omeee 93.05 34.60 10.73 3659 0.00 100 264 AVERAGE
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samran . FCC RF Test Report

Report No. : FR552101E

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jm 1L LT
1 B NN 2A - 2CHAVG) 1 B NN 282V
s 1 : \
Peak it " o A P e
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Ml B BN B & B & o MedWnBin B BN B & B & a g
1 10640.00 43.28 74.80 -30.72 57.32 37.55 15.50 67.89 .00 === PEAK 1 10640.00 43.48 74.80 -30.52 57.52 37.55 15.50 67.69 @.08 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : WIYS1F3CTO001
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SPORTON LAB.

FCC RF Test Report

Report No. : FR552101E

7
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_ CH100_5500MHz
ANT SISO
Pol. Horizontal Fundamental
: o L€4¢l ({BuVim) : o L84el ({BuVim)
1138
134 ,
15 175
i3 3
] | 0 UN-R-AUN-2C
850 850
b "
Peak
125 05
163
163
8360 532 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 0. 0. 4600, 5600. 7000
Frequency (MHz)
Linit Over Read At Cable Preamp Aux APos  TPos N
Freq Level Line Linit Level Factor Loss Factor Factor Renark Unit Over Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 B dB/m B B OB o deg -
1 5458.64 55.33 74.00 -18.67 46.26 34.67 10.84 36.44 0.00 108 220 PEXK Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
7 5469.84 6821 68.20 -7.99 5119 34.62 10.85 36.45 0.6 10 228 PEAK 1 5500.00 105,80 ----vv -oeme- 96,88 34.50 10.89 36.47 0.0 loe 220 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
i3 i3
50 ]
NN 2A-U-A-2CEAVG) L o UHEN-ZA N2V
44 1 48 va
Av
) 125 125
163 163
8560 5362 5414, 5446, 5418, 510 100 0. 0. 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5459.28 45.64 54.00 -B.36 36.50 34.66 10.84 36.44 0.00 109 220 AVERAGE 1 5500.00 97.85 ----ev -enee- 88.93 34.50 10.89 36.47 0.00 100 220 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : WIYS1F3CT001
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saronas. FCC RF Test Report

Report No. : FR552101E

Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_ CH100_5500MHz
ANT
Pol. Vertical Fundamenta
: o L€4¢l ({BuVim) : o L84el ({BuVim)
138 1133 1
15 175
i3 3
] | 0 UNE-R-AUN-2C
850 850
4#4 48
Peak
125 05
163
163
8360 532 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Read At Cable Preamp Aux APos  TPos N
freq level Line Linit Level Factor Loss Factor Factor Remark Unit Ouer fead Ant Cable Preasp Auc APos Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 B dB/m B B OB o deg -
1 5459.76 59.71 74.00 -14.29 50.65 34.66 10.84 36.44 0.00 108 265 PEAK Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
7 5469.36 6471 68.20 -3.49 55.69 34.62 10.85 36.45 0.6 188 265 PEAK 1 5500.00 119,84 - woeee- 101,92 34.50 10.89 36.47 0.80  log 265 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
i3 i3
50 Al
NN 2A-U-A-2CEAVG) L L U-NIA-U-NT-2A--D-2CIAVG)
s ‘ s
Av
) 125 125
163 163
8560 5362 5414, 5446, 5418, 510 100 200, 0. 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5458.16 43.40 54.00 -5.60 39.33 34.67 10.84 36.44 0.00 109 265 AVERAGE 1 5500.00 101,88 -----v -=--=- 9296 34.50 10.89 36.47 0.00 100 265 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : WIYS1F3CT001
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samran . FCC RF Test Report

Report No. : FR552101E

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jorm 1L LT
1 B ] U-N&ﬂIA-U-!MCIAVQ 1 B ] U-N&ﬂlﬁ-U-!ﬂC{Wﬂ
48 1 il i
Peak ok A A o W
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Ml B BN B & B & o MedWnBin B BN B & B & a g
1 11609.00 45.64 74.00 -28.36 56.88 37.88 15.76 66.00 .00 === PEAK 1 11600.00 44.46 74.80 -29.54 57.70 37.80 15.76 c6.ce @.08 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : WIYS1F3CTO001
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samran . FCC RF Test Report Report No. : FR552101E

Pol. Horizontal Vertical
1‘,““mel(dBle] 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S 1 1 iy Jm 1B I iy
— L - o LN ALAG) 1 0 UL LG
Peak 8 1 N y 1
poiaphiug Ao — (WP p——" ALy
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Ml B BN B & B & o MedWnBin B BN B & B & a g
1 10168.08 43.25 74.80 -30.75 56.20 37.94 15.88 66.77 @.00 -~ --- PEAK 1 10160.08 43.11 74.80 -30.89 56.86 37.94 15.88 66.77 0.08 --- --- PEAK
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TEL : +86-512-57900158
FCC ID : WIYS1F3CT001



FCC RF Test Report

SPORTON LAB.

Report No. : FR552101E

Pol. Horizontal Fundamental
1H|.ﬂd(dmlwml 1MLewel{dlill\ll'lml
138 138 i
P
15 HV W 915
0y k‘ B3
X U-HIA-U-H-2A-UI-2C l ] i TN AN
0 - ‘ 650
" J M“WWWMWM«MWW m gndpeesp | e
Peak T
eal
15 PF Akl
163 163
5685 5101, 5. 5733, 5740, 5785 1000 . 30, 4600, 5800, 7000
Frequency (WHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MebunBNE B B B B B B a dy MeBWuBWE B BN B B B B a dy
1 5726.36 6438 68.20 -3.02 54.95 34.65 1118 36.48 0.0 108 223 PEMK 1 5700.00 106,39 ----vv -=-em- 97.00 34.60 1114 36.35 .00 loe 223 PEAK
1MLewel{dlill\ll'lml
138
915 !
B3
650
L L LML 2A-A0-2CHAVEG)
it
Avg Blank u e e RN SR
L
163
1000 . 30, 4600, 5800, 7000
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWuBWE B BN B B B B a dy
1 5700.00 97.51 ----ev ooeeee 88,12 34.60 1114 3635 0.00 100 223 AVERAGE
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Pol. Vertical Fundamental
LHLMNMWM 1‘,wLeweI{dl!ll\ll'lml
138 138 i
g
15 ﬂ'ﬁw M 915
03 B3
W Amm P - U-HIA-U-H-2A-UI-2C l ] i T N
850 i me 650
88 MNM AVMM 483 it g O b gt
Peak sl
eal
15 o Lk
163 163
5685 5101, 5. 5733, 5740, 1000 . 30, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MebunBNE B B B B B B a dy MeBWuBWE B BN B B B B a dy
1 5726.12 63.57 68.20 -4.63 54.14 34.65 1118 36.48 0.00 108 273 PEAK 1 5700.00 106,04 ----vv -vnee- 96.65 34.60 1114 36.35 o.00  lo@ 273 PEAK
1‘,wLeweI{dl!ll\ll'lml
138
1
915
B3
650
L L N1 28 A-CEAVG)
Y _
Avg Blank i R e
uu-\/‘\"'\‘"
163
1000 . 30, 4600, 5800, 7000
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWuBWE B BN B B B B a dy
1 5700.00 98,67 ----vv -=eom- 89.28 34.60 1114 3635 0.00 100 273 AVERAGE
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jorm 1L LT
1 B NN 2A - 2CHAVG) 1 B NN 282V
Peak s e y N
m MTL"WMWM PR
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Ml B BN B & B & o MedWnBin B BN B & B & a g
1 11400.08 4279 74.80 -31.21 55.30 38.16 16.05 66.72 @.00 -~  --- PEAK 1 11400.00 43.07 74.80 -30.93 5.5 38.16 16.05 66.72 0.08 ---  --- PEAK

Sporton International Inc. (Kunshan)
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10

Mode Band Edge

U-NII-1_5.15-5.25_802.11n HT20_CH36_5180MHz

ANT SISO
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
98 94
LK 3

] ] | UNHUN2AUNILZC

i 1 M B
4a.a‘w«4«wwwwww~w\ﬂm 488 W

Peak
325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 514150 58.19 74.00 -15.81 50.52 34.88 10.60 37.01 0.0 102 239 PEAK 1 5180.00 16177 ----ev -enee- 9.03 4.0 10.64 3716 0.00 12 239 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 1
813 813
50 50
-8 2CHAVG) L UM N-AN-2CHRVG)
48 1 448
Av
) 325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5149.40 43.41 54.00 -10.59 35.73 34.10 10.61 37.03 @.00 102 239 AVERAGE 1 5160.00 94.08 -----v -=-ee- B6.24 34.23 10.64 3711 0.00 102 239 AVERAGE
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10
Mode Band Edge
U-NII-1_5.15-5.25_802.11n HT20_CH36_5180MHz
ANT SISO
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
l | T UNU-AZA AL
il 1 B0
188 188 \‘WMWWWWW
Peak
325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5145.80 62.75 74.00 -11.25 55.08 34.89 10.60 37.02 0.0 109 340 PEAK 1 5180.00 106,08 ------ ------ 98.34 4.0 10.64 3716 0.00 100 340 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
-H--0-H0-28--NI-2CHAVG) L L N1 24020V
4 1 3
Av
) 325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5150.60 46.75 54.00 -7.15 39.07 34.10 10.61 37.03 @.00 109 340 AVERAGE 1 5180.00 98.93 ----ev -omee- 9119 34.20 10.64 37.16 0.00 100 340 AVERAGE
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jm 1L LT
1 B NN 2A - 2CHAVG) 1 B ] U-N&ﬂ-ZA-UJF-ZCIhVﬂ
Peak W i G T g
A anhuuitit PR
e o
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWnBin B BN B & B & a g
1 10360.08 43.40 68.20 -24.80 58.13 37.36 15.30 67.39 @.00 -~ --- PEAK 1 10360.00 42.99 68.20 -25.21 57.76 37.35 15.29 €7.41 @.08 -~ --- PEAC
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jorm 1L LT
1 B NN 2A - 2CHAVG) 1 B NN 282V
Peak s ‘ oA Y : ! PRI
I A e g b A
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 10440.00 4371 08.20 -24.49 58.22 37.41 15.36 67.28 .00 === PEAK 1 1044000 4421 68.20 -23.99 58.73 37.41 15.36 67.29 @.00 -~ --- PEAK

Sporton International Inc. (Kunshan)
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jm 1L LT
1 B LN 28 -HO-2CHAVG) 1 B NN 282V
Peak 8 e, n o aiing
Pl L
I aps e
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Ml B BN B & B & o MedWndin B BN B & B & a g
1 10480.00 43.88 08.20 -24.32 58.27 37.4 15,39 67.22 .00 === PEAK 1 1p480.00 43.82 68.20 -24.38 58.25 37.43 15.38 67.24 @.00 -~ --- PEAC

Sporton International Inc. (Kunshan)
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jorm 1L LT
1 B ] U-N&ﬂ-&U-P’HC{AVQ 1 B ] U-N&ﬂ-&U-P’MC{M@
Peak @ N Y b A 1
———— e b
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Ml B BN B & B & o MedWnBin B BN B & B & a g
1 10560.00 43.61 68.20 -25.19 57.20 37.58 15.45 67.14 @.00 === PEAK 1 19560.00 42.59 68.20 -25.61 56.80 37.49 15.45 6715 @.08 ---  --- PEAC

Sporton International Inc. (Kunshan)
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Pol. Horizontal Vertical
m[ﬂﬂ(ﬂﬂ]‘mﬂ] 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jorm 1L LT
1 B NN 2A - 2CHAVG) 1 B NN 282V
Peak W T APy b ,
O e i WMM“ v
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Ml B BN B & B & o MedWndin B BN B & B & a g
1 10609.00 42.9% 068.20 -25.24 57.69 37.52 15.47 67.12 .00 === PEAK 1 10609.00 42.62 68.20 -25.58 S6.75 37.52 15.47 6712 @.08 -~ --- PEAC

Sporton International Inc. (Kunshan)
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15
Mode Band Edge
U-NII-2A_5.25-5.35_802.11n HT20_CH64_5320MHz
ANT SISO
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B -HI1-U-H-2A-UA-2C B
l | T U NANLLC
50 50
1
4 st Mo s s % P s
Peak
325 35
163 163
5300 5320, 5340, 5360, 5380, 5400 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5350.30 53.49 74.00 -20.51 44.65 34.60 10.75 3651 @0.00 126 B PEAK 1 5320.00 108,87 ----vv -=nom- 92,12 .60 18.73 36.58 0.00 126 b PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 i 1
813 813
50 50
U124 V) L L U122 AV
48 448
Av
) 325 35
163 163

U
5300

5320, 5340, 5360, 5380, 5400 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 535L70 43.24 54.00 -10.76 34.41 34.60 10.75 36.52 0.0 126 B AVERAGE 1 5320.00 93.35 --eeev ooeeee B4.61 34.60 10.73 3659 0.00 126 0 AVERAGE
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FCC RF Test Report
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15
Mode Band Edge
U-NII-2A_5.25-5.35_802.11n HT20_CH64_5320MHz
ANT SISO
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
B -HI1-U-H-2A-UA-2C B
i ‘ ‘ l | T UL
650 ) : 50
488 88 WMW
Peak
325 35
163 163
5300 5320, 5340, 5360, 5380, 5400 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 535440 56.96 74.00 -17.04 48.12 34.60 10.75 3651 0.0 108 278 PEMK 1 5320.00 106,88 -----v -=---- 98.13 34.60 18.73 36,58 0.00 100 275 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
U124 V) L L U802 -2
48 448
Av
) 325 35
163 163
5300 5320, 5340, 5360, 5380, 5400 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5350.60 47.35 54.00 -6.65 38.52 34.60 10.75 3652 @.00 109 27 AVERAGE 1 5320.00 99.03 ----ev -omee- 99,29 34.60 10.73 3659 0.00 100 278 AVERAGE
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jm 1L LT
1 B ] U-N&ﬂMUJ]HCIAVQ 1 B NN 282V
Peak “” g it " ol
" iy, - MWMM
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Ml B BN B & B & o MedWndin B BN B & B & a g
1 10640.00 43.16 74.80 -30.84 57.20 37.55 15.50 67.69 @.00 ---  --- PEAK 1 10640.00 4231 74.80 -31.69 56.35 37.55 15.50 67.69 @.08 ---  --- PEAK
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16
Mode Band Edge
U-NII-2C_5.47-5.725_802.11n HT20_CH100_5500MHz
ANT SISO
Pol. Horizontal Fundamental
: o L€4¢l ({BuVim) : o L84el ({BuVim)
1138 134
1
15 175
i3 3
50 T ML T e
3 a0
1
st A hm%wwwww
488
Peak
125 05
163
163
8360 532 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Read At Cable Preamp Aux APos  TPos N
freq level Line Linit Level Factor Loss Factor Factor Remark Unit Ouer fead Ant Cable Preasp Auc APos Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 B dB/m B B OB o deg -
1 5458.16 53.63 74.00 -10.37 44.56 34.67 10.84 36.44 000 233 1B PEN Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
7 S4B5.68 56.13 68.20 -12.07 47.09 34.64 10.85 3645 0.8 233 1B PEAK 1 5500.00 105,06 -----v -=--m- 96,14 3450 10.89 3647 0.0 23 1B PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
ik ik 1
i3 i3
50 ]
U-N-1-U-N-2A-U-A-2CEAVG) L o UHEN-ZA N2
44 § 48 Lﬁ%ﬁ—ﬂ
Av
g . MW
163 163
8560 5362 5414, 5446, 5418, 510 100 0. 0. 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5459.92 43.64 54.00 -10.36 34.50 34.66 10.84 36.44 0.00 233 18 AVERAGE 1 5500.00 96.46 ----vv -=nom- B7.54 34.50 10.89 36.47 0.00 233 15 AVERAGE
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16
Mode Band Edge
U-NII-2C_5.47-5.725_802.11n HT20_CH100_5500MHz
ANT SISO
Pol. Vertical Fundamental
: o L€4¢l ({BuVim) : o L84el ({BuVim)
1138 1138 ]
15 175
B3 a3
VAL UNLC T T L T L A
850 1 2 &1 T
TN NPLTL A
[ P e " 4aa k b et
Peak
125 05
163
163
8360 5382 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Read At Cable Preamp Aux APos  TPos N
freq level Line Linit Level Factor Loss Factor Factor Remark Unit Ouer fead Ant Cable Preasp Auc APos Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 B dB/m B B OB o deg -
1 543448 55.85 74.00 -18.15 46.79 34.67 10.81 36.42 0.0 102 265 PEAK Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
2 S463.83 6B.42 68.20 -7.78 5140 34.62 10.85 36.45 0.6 142 265 PEAK 1 5500.00 107,44 --vvvv woeee 98.52 3450 10.89 36.47 0.0 102 265 PEMK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
U122V L L M1 2A-A0-CEAVE)
4 ! 3 LVM
Av
) 325 35
163 163
8560 5302, 5414, 544, 5478, 5510 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5458.48 46.25 54.00 -7.75 37.18 34.67 10.84 36.44 0.00 102 265 AVERAGE 1 5500.00 99.37 --v-ev oomeee 99.45 34.50 10.89 36.47 0.00 102 265 AVERAGE
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Pol. Horizontal Vertical
el B el B}
138 1134
a5 is
i UM U NIZA DN i DN U NIZA DN
U] NS LT e L LT

(i ﬂn-uni-lcwﬂ L R ﬂZA-U-1!-2C|hVﬂ

Peak 48 e R y - WWW
g AR A AP

Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Ml B BN B & B & o MedWnBin B BN B & B & a g
1 11609.08 4459 74.80 -29.41 57.83 37.80 15.76 66.ce @.08 -~  --- PEAK 1 11609.00 4421 74.80 -29.79 57.45 37.80 15.76 c6.ce @.08 ---  --- PEAK
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Pol. Horizontal Vertical
mLmI(dBle] 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jm 1L LT
1 B NN 2A - 2CHAVG) 1 B NN 282V
Peak W o OO e b w
W e skt Ny AL sy
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Ml B BN B & B & o MedWnBin B BN B & B & a g
1 10160.00 44.65 74.00 -29.35 57.60 37.94 15.88 66.77 .00 === PEAK 1 11160.00 43.68 74.80 -30.32 56.63 37.94 15.88 6677 0.00 --- --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : WIYS1F3CTO001
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samran . FCC RF Test Report

Report No. : FR552101E

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 5728.44 59.65 6B.20 -8.55 50.21 34.66 1118 36.40 .00 1a4 216 PEAK

Pol. Horizontal Fundamental
L2 i) e V)
138 138
1
95 e 95
ik 03
" HH | DN U NLZA LN GHTH—H ML L] 1] 1T AL
50 ‘ 50
4 P bk s 19 ol wJ Wiy, it
Peak P i
ea
15 g
163 163
585 5701, 5l 573, 5748, 5785 1000 0, i, 4500, 5400, 00
Frequency (MHz) Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
1 5700.08 102,95 ------ -=---- 93.55 .61 1115 36.36 060 1p4 206 PEAK

Avg Blank

Lol

1134

U-NIA--NT-2A-U-ND-2CIAVG)

it

31.: _P’.v"ﬂ-w_ ‘/,W'H..‘ e [ Pl |
(e

163

1000 . 30, 4600, 5800, 7000

Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 5700.08 95.48 -----v ----- B6.08 34.61 1115 3636 @.60 184 216 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : WIYS1F3CTO001

Page Number : C35 of C113
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FCC RF Test Report

Report No. : FR552101E

Pol. Vertical Fundamental
LHLMNMWM) mLeveHleNhn)
138 138 1
us }}RM Wy w3
By B3
| H \L U-HIA-U-H-2A-UI-2C l ] i T QA -UNZA U2
GMW TMI I | 650 ™
u MWMWMWM i m n b hww
P K W M ‘MW%W
eal
s g™
163 163
5685 5101, 5. 5733, 5740, 5785 1000 . 30, 4600, 5800, 7000
Frequency (WHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MebunBNE B B B B B B a dy MeBWuBWE B BN B B B B a dy
1 573L76 63.43 68.20 -4.77 53.98 34.67 1L19 3641 .00 108 273 PEMK 1 5700.00 104,51 ---svv -veeee 95.12 3460 1114 36.35 o.00  lee 273 PEAK
mLeveHleNhn)
138
w5 1
B3
650
L L M1 2A-A0-2CHAVEG)
it
I Ly
Avg Blank u B el
o e
163
1000 . 30, 4600, 5800, 7000
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWuBWE B BN B B B B a dy
1 5700.00 96.34 ----ev -oeeee 86,95 34.60 1114 3635 0.00 100 273 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : WIYS1F3CTO001
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jm 1L LT
1 B NN 2A - 2CHAVG) 1 B ] U-N&ﬂ-IA-U-PF-ZCIhVﬂ
m ol
Peak " PR g o PR
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWnBin B BN B & B & a g
1 10400.00 42.21 74.80 -31.79 5472 38.16 16.05 66.72 .00 === PEAK 1 11400.00 42.85 74.80 -31.15 5.3 38.16 16.05 66.72 0.08 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : WIYS1F3CTO001

Page Number : C37 of C113
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19
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11n HT40_CH38_5190MHz
ANT SISO
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
U-HIA-U-H-2A-UA-2C l | | DNUNZAUAILC
50 ‘ MW 50
B baminitt L W
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5149.12 62.98 74.00 -11.02 55.71 34.85 10.65 37.43 0.0 108 175 PEXK 1 5190.00 98.47 ----ev -omeee 91.03 34.16 10.78 37.42 0.00 108 175 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 i
813 813
650 50
U242 AVG) L L N1 2A-A0-2CRVG)
48 1 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5149.90 44.94 54.00 -9.06 37.67 34.85 10.65 37.43 .00 108 175 AVERAGE 1 5190.00 98.13 ----ev ooeee- B2.69 34.16 10.78 37.42 0.00 100 175 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C38 of C113
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Pol. Horizontal Fundamental

Lol

134

o ‘ LA LA NG
|

£
gh

Wy “VU&WWNWNNW
Aadi A Wbl
WWM A \‘wi‘m Ayl

Peak Blank
325
163
590 5244, 5298, 5352, 5406, h460
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 53874 47.99 74.00 -26.00 40.18 34.37 10.86 37.34 o000 1@ 175 PEM

1H|.ﬂd(dmlwml
138
15
M.Er\\
850
U124 V)
488 \w
Avg e e S . Blank
35
163
5190 5244, 5298, 5352, 5406, 5460
Frequency (WHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos

Freq Level Line Linit Level Factor Loss Factor Factor Renark

MebunBNE B B B B B B a dy
1 5350.65 37.69 54.00 -16.31 29.85 34.35 10.84 37.35 0.00 109 175 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C39 of C113

TEL : +86-512-57900158
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19

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11n HT40_CH38_5190MHz

ANT SISO
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
L i [ JNUN2A-UN-2C l | L DNUN-ZA UL
50 50
44 488 TG A
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5148.% 68.59 74.00 -5.41 6132 34.85 10.65 37.43 0.0 108 161 PEAK 1 5190.00 103,28 -----v -=--=- 95,76 34.16 10.78 37.42 0.00 1080 161 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
w5 w5 !
813 813
650 50
U142 AVG) U128 U-A-2C RV
—n‘ ——— — ——— T =
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5149.90 49.47 54.00 -4.53 42.20 3485 10.65 37.43 0.00 109 161 AVERAGE 1 5190.00 95.67 ----ev -enee- 88.23 34.16 18.78 37.42 0.00 100 161 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C40 of C113

TEL : +86-512-57900158
FCC ID : WIYS1F3CTO001
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Pol. Vertical Fundamental

Lol

134

l U-I-U-HI-2A-U-I-2C

ww

v WMMWWM 1
488 W il 0 yYNWTRT Ao
Peak Blank

519 524, 5298, 5352, 5406, 5460
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 543,13 43.07 74.00 -25.93 40.88 3436 1094 731 o.e0 108 161 PEMC

Lol

134

M."ﬁ

U-N-1--N-2-U--2C AV )

4 o

Av i Blank
9 18

163

519 524, 5298, 5352, 5406, 5460
Frequency (VHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 5380 39.06 54.00 -14.94 3119 3436 10.85 317.34 .00 108 161 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C41 of C113
TEL : +86-512-57900158
FCC ID : WIYS1F3CT001
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jm 1L LT
1 B NN 2A - 2CHAVG) 1 B NN 282V
Peak e " — b WMM
WAy R IR Or L,
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Ml B BN B & B & o MedWnBin B BN B & B & a g
1 10360.08 43.33 08.20 -24.87 57.97 37.38 15.33 67.3%5 @.00 -~ --- PEAK 1 10360.00 43.18 68.20 -25.82 57.92 37.35 15.38 6€7.39 @.00 -~ --- PEAC
Sporton International Inc. (Kunshan) Page Number : C42 of C113

TEL : +86-512-57900158
FCC ID : WIYS1F3CT001
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Pol. Horizontal Vertical
mL&VﬁHﬂBﬂVﬁn} 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jm 1L LT
— L - o LN ALAG) 1 0 UL LG
Peak e *‘ f R, e
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Ml B BN B & B & o MedWnBin B BN B & B & a g
1 10460.00 44.91 08.20 -23.29 59.38 37.42 15.37 67.26 .00 === PEAK 1 1p460.00 44.10 68.20 -24.10 58.57 37.42 15.37 6€7.26 @.00 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : WIYS1F3CTO001

Page Number : C43 of C113
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S 1 1 iy Jm 1B I iy
1 B NN 2A - 2CHAVG) 1 B ] U-N&ﬂ-IA-U-PF-ZCWQ
Peak s | ety A b 1 e T
" Y Yo O BT L
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWnBin B BN B & B & a g
1 10540.00 44.01 68.20 -24.19 58.29 37.47 15.40 67.17 @.08 -~  --- PEAK 1 10540.00 44.52 68.20 -23.68 58.81 37.47 15.42 6€7.18 @.00 --- --- PEAK
Sporton International Inc. (Kunshan) Page Number : C44 of C113

TEL : +86-512-57900158
FCC ID : WIYS1F3CT001
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22

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11n HT40_CH62_5310MHz

ANT SISO
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
U-HIA-U-H0-2A-UA-2C l | UM -UNIZA UKL
50 50
488 1 488 g s
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Freg Llevel Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5165.44 43.91 74.00 -215.09 41.83 33.92 10.61 37.45 .00 109 188 PEAK 1 5310.00 99.53 --eeev ooeeee 91,79 34.31 10.88 37.37 0.00 100 185 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 1
813 813
650 50
U-N-A-M-2A-U-H0-2CAVG) L LA 2A -2
48 448
1
Avg
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5141.60 39.04 54.00 -14.95 31.B1 34.82 10.65 37.44 0.00 109 188 AVERAGE 1 5310.00 9137 ----ev ooeeee B83.63 34.31 10.80 37.37 0.00 100 155 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C45 of C113

TEL : +86-512-57900158
FCC ID : WIYS1F3CTO001
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Pol. Horizontal Fundamental

Lol

134

T
K

U-I-U-H-2A-U-I-2C

MI}L“ |
vr”'“ww\?qul M

Peak Blank

)
it

5300 5320, 5340, 5360, 5360, 5400
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 53360 62.05 74.00 -11.95 5428 3435 10.84 37.34 o.00 108 188 PEMC

1H|.ﬂd(dmlwml
138
15
_—v—\r‘-A—n_._
03 ﬁ_ﬁ
850
\ANM U124 V)
m T,
Mo
Avg Blank
35
163
5300 530, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 5350.00 45.98 S4.00 -B.02 38.14 34.35 10.84 37.35 0.00 109 188 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C46 of C113

TEL : +86-512-57900158
FCC ID : WIYS1F3CT001
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22
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11n HT40_CH62_5310MHz
ANT SISO
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
U-HIA-U-H0-2A-UA-2C l | [ UNIA-UNIZA UM
50 50
1
4B'BWWWM- 48
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5120.60 58.22 74.00 -13.78 43.09 33.96 10.62 37.45 0.0 103 99 PEMK 1 5310.00 10478 ----vv -=-om- 96,98 34.30 10.79 37.37 0.00 103 99 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
ik ik 1
813 813
650 50
U-N-A-M-2A-U-H0-2CAVG) L L U802 -2
48 1 448
_.M
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5136.80 39.95 54.00 -14.05 32.74 3481 10.64 37.44 0.0 103 99 AVERAGE 1 5310.00 96.66 ------ ------ 88.92 34.31 10.80 37.37 0.00 103 99 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C47 of C113

TEL : +86-512-57900158
FCC ID : WIYS1F3CTO001
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Pol. Vertical Fundamental

Lol

134

U-I-U-HI-2A-U-I-2C

i Kool
a MMWWWMM“ o

Peak Blank

5340, 5360,
Frequency (VHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 53040 69.61 74.00 -4.39 6177 3435 10.84 37.35 .00 103 99 PEM

Lol

134

\"-\-_«1 U-N-1--N-2-U--2C AV )

Av Blank
9 18

163

5340, 5360,
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 530.00 5691 54.00 -1.09 43.07 3435 10.84 37.35 .00 103 99 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C48 of C113
TEL : +86-512-57900158
FCC ID : WIYS1F3CT001
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm) 0 Level (dBuVim)
134 1134
915 015
B3 B3
U-HIH4-U-M- 24 U -2C UNIHA--N-2A- -2
S _1 1T Jm 1L LT
L _ UNILA-GAT-2A-U-H0-2CAVG)| 1 _ } U-N&ﬂMU-1i-2CWQ
Peak Lt Ty WRRPI T §
WWMWW v e MW‘WW :'A‘u; MVW”
Avg 18 !
163 163
1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Ml B BN B & B & o MedWndin B BN B & B & a g
1 10620.00 43.20 74.00 -30.80 57.28 37.53 15.49 67.10 .00 === PEAK 1 10620.06 4232 74.80 -31.68 S6.40 37.53 15.49 6718 @.00 -~  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : WIYS1F3CTO001

Page Number : C49 of C113
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23
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11n HT40_CH102_5510MHz
ANT SISO
Pol. Horizontal Fundamental
: o L€4¢l ({BuVim) : o L84el ({BuVim)
1138 1138
1
15 175
B3 a3
UNLLALA NG il T Tt iy R T
850 &1
i s kmwwwwmw
Peak
125 05
163
163
8360 5382 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Read At Cable Preamp Aux APos  TPos N
Freq Level Line Linit Level Factor Loss Factor Factor Renark Unit Over Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 B dB/m B B OB o deg -
1 5458.48 57.94 74.00 -15.06 49.93 34.34 10.97 37.38 0.0 2713 198 PEXK Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
2 546696 61,34 68.20 -B.86 53.33 3433 10.98 3738 .8 273 198 PEAK 1 5510.00 102,23 ----vv woeee- 94,15 4.3 1L 3728 000 273 198 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 i 1
813 813
650 50
-2 -2V L UM N-AN-2CHAvG)
a : s kmﬂ,wxuf
Av
) 325 35
163 163
8560 5302, 5414, 544, 5478, 5510 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 545430 42.62 54.00 -11.38 34.61 3435 10.9 3738 @.00 273 19 AVERAGE 1 5510.00 93.45 ---eev oomee- 85,39 34.31 103 37.28 0.00 273 195 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C50 of C113
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samran . FCC RF Test Report Report No. : FR552101E

Pol. Horizontal Fundamental

Lol

134

U-NI-A-U-N-2A-U-N-2C

sy
it gl LA i o b

Peak Blank

5685 5101, A 5733, 5749, 5765
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 5757.60 49.3 68.20 -18.88 41.83 3450 1138 37.67 o.00 7713 198 PEMC

Sporton International Inc. (Kunshan) Page Number : C51 of C113
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FCC ID : WIYS1F3CT001



saronas. FCC RF Test Report

Report No. : FR552101E

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11n HT40_CH102_5510MHz

ANT
Pol. Vertical Fundamenta
: o L€4¢l ({BuVim) : o L84el ({BuVim)
1138 134
1
15 175
i3 3
LAV T T L T L A
850 § 850 T
4B'BWmWWWWMWWWM '
488 st et
Peak
125 05
163
163
8360 532 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 200, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Read At Cable Preamp Aux APos  TPos N
Freq Level Line Linit Level Factor Loss Factor Factor Renark Unit Over Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 B dB/m B B OB o deg -
1 5450.24 59.92 74.00 -14.08 5191 34.35 10.9% 3730 0.0 108 G4 PEX Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
2 5463.83 £4.33 68.20 -3.87 5632 3433 10.98 37.30 .6 18 04 PEAK 1 5510.00 104,83 ----oe ooeee- 9.75 4.3 LM 3728 0.0 loe W PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
w5 w5 !
i3 i3
50 ]
U-NI-1-U-N-2A-U-A-2CEAVG) L LN N-ZAN-2CTAY)
44 1 48 kﬁw
Av
) 125 125
163 163
8560 5362 5414, 5446, 5418, 510 100 0. 0. 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5457.20 4571 5400 -B.29 37.71 34.34 10.9 3738 0.00 109 94 AVERAGE 1 5510.00 95.95 ----ev ooeee- 87.89 3431 103 37.28 0.00 100 94 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : WIYS1F3CT001
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samran . FCC RF Test Report

Report No. : FR552101E

Pol. Vertical Fundamental
mLﬂd(dBIIWIII]
134
14
B3
U002
654
88 1
T 0 om0 e Y T WY | O g P e A g o
e e U i
Peak Blank
18
163
5685 5101, il 573
Frequency (WHz)
Linit Qver Read Ant Cable Preamp  Aux
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 5756.12 43.80 68.20 -19.40 40.51 34.58 1138 37.67 0.0 108 94 PENK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : WIYS1F3CTO001

Page Number
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SPORTON LAB.

FCC RF Test Report

Report No. : FR552101E

Pol. Horizontal Vertical
m[ﬂﬂ(ﬂﬂ]‘mﬂ] 1 Level (dBuVim)
138 1134
915 95
iy -HI1-U--24 L H0-2C B B4 0802
S _1 1T Jm 1L LT
— L - o LN ALAG) 1 0 UL LG
Peak s 1 — : 1 o
b T i W/ T L
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark

Mz duu/m dBuv/m 3 BV dBm A8 B A8 m deg Mz dwu/nddv/m A3 dBW dBm A8 dB A8 deg
1 11620.00 44.99 74.80 -29.01 56.20 37.82 15.77 66.00 .00 PEAK 1 11620.00 4434 74.80 -29.66 57.55 37.82 15.77 c6.oe 0.00  --- - PEAK
Sporton International Inc. (Kunshan) Page Number : C54 of C113
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SPORTON LAB.

FCC RF Test Report

Report No. : FR552101E

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jm 1L LT
— L - o LN ALAG) 1 R imu.»F.zqwg
Peak L y ! ey T
T il i nmos
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWnBin B BN B & B & a g
1 11109.00 43.60 74.00 -31.08 56.66 37.89 15.83 66.78 .00 PEAK 1 11106.08 43.50 74.80 -30.50 56.5% 37.89 15.83 66.78 @.00 --- --- PEAK
Sporton International Inc. (Kunshan) Page Number : C55 of C113

TEL : +86-512-57900158
FCC ID : WIYS1F3CT001



SPORTON LAB.

FCC RF Test Report

Report No. : FR552101E

25
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11n HT40_CH134_5670MHz
ANT SISO
Pol. Horizontal Fundamental
: o L€4¢l ({BuVim) : o L84el ({BuVim)
1138 134
1
15 175
i3 3
U-HIHA-UL-N-2A-ULAI-2C TUTI ML A AAALLC
850 850
u ! :
I il i ‘l' A'Lx'u M|‘ ¥ W wl i \“'1" A v'"‘IF‘\"l "fﬂw“"(i"‘vm ‘wr'm‘h"mlﬂlwwwm 48'8
Peak
Y e
163
163
8360 532 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Read At Cable Preamp Aux APos  TPos N
freq level Line Linit Level Factor Loss Factor Factor Remark Unit Ouer fead Ant Cable Preasp Auc APos Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 B dB/m B B OB o deg -
1 5426.00 48.52 74.00 -15.48 40.54 4.7 10.92 3731 0.0 228 197 PEXK Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
2 546656 47.92 68.20 -20.28 39.91 34.34 10.97 3738 .60 228 197 PEAK 1 5670.00 104,28 ----vn woeee- 9.03 1435 1L 3735 0.0 28 197 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
w5 w5 !
i3 i3
50 Al
U-NI-1-U-N-2A-U-A-2CEAVG) L L UM 2A--D-2CIAVG)
44 48
1
Av
) 125 125
163 163
8560 5362 5414, 5446, 5418, 510 100 200, 0. 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5458.48 38.15 54.00 -15.85 30.14 34.34 10.97 3738 0.00 228 197 AVERAGE 1 5670.00 95.74 --s-ev oemeee B7.46 34.36 1125 37.33 0.00 28 197 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C56 of C113

TEL : +86-512-57900158
FCC ID : WIYS1F3CTO001




samran . FCC RF Test Report

Report No. : FR552101E

TEL : +86-512-57900158
FCC ID : WIYS1F3CT001

Pol. Horizontal Fundamental
1MLeveI(dl!ll\ll'lml
138
a5 %*»\
By
\M U U2 UN-2C
(411 1] |HIN 1
s WWMLWWMMM
Peak Blank
35
163
5685 5101, 5. 5733, 5748, 5785
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
Wi g B Bl @ & B B a g
T 572748 6L.O6 6820 -7.14 52.85 3444 1133 3756 .80 2B 197 PEMK
Sporton International Inc. (Kunshan) Page Number : C57 of C113




SPORTON LAB.

FCC RF Test Report

Report No. : FR552101E

25
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11n HT40_CH134_5670MHz
ANT SISO
Pol. Vertical Fundamenta
: o L€4¢l ({BuVim) : o L84el ({BuVim)
1138 138
1
15 175
i3 3
U-HIHA-UL-N-2A-ULAI-2C mhpiE I e T HHAAALC
850 850
u ! :
i g i AN e 488
Peak
125 0
163
163
8360 532 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Read At Cable Preamp Aux APos  TPos N
freq level Line Linit Level Factor Loss Factor Factor Remark Unit Ouer fead Ant Cable Preasp Auc APos Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 B dB/m B B OB o deg -
1 5360.88 48.74 74.00 -15.26 40.82 4.3 10.87 37.33 0.0 109 160 PEA Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
2 S467.76 49.46 68.20 -18.74 4145 3433 10.98 37.30 .60 108 188 PEAK 1 5670.00 103,98 ----vv -oeee- 95,73 M35 1L 3735 0.0 loe 100 P
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
w5 w5 1
i3 i3
50 ]
U-NI-1-U-N-2A-U-A-2CEAVG) L L U-NIA--NT-2A--D-2CIAVG)
44 48 L/\’d
Avg !
125 125
163 163
8560 5362 5414, 5446, 5418, 510 100 200, 0. 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5459.92 38.99 54.00 -15.01 30.95 34.34 10.97 3738 0.00 109 100 AVERAGE 1 5670.00 95.03 ----ev -eeee- 86,75 34.36 1125 37.33 0.00 100 100 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C58 of C113
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samran . FCC RF Test Report Report No. : FR552101E

Pol. Vertical Fundamental
1thel(dl!ll\ll'lml
138
97.51‘,»\»
By
\L | | U U2 UN-2C
1 T T
L
4 f M,MMM” .
Peak Blank
35
163
5685 5101, 5. 5733, 5740, 5785
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 5725.64 63.43 68.20 -4.70 55.77 34.43 1133 37.55 .00 109 166 PEAK

Sporton International Inc. (Kunshan) Page Number : C59 of C113
TEL : +86-512-57900158
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samran . FCC RF Test Report

Report No. : FR552101E

Pol. Horizontal Vertical
1‘,wh!\iel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jm 1L LT
1 B LN 28 -HO-2CHAVG) 1 B ] U-N&ﬂ-&U-P’HC{h\@
Peak ) i n WWWWWMWW
W"‘MM"“ - o g4
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Ml B BN B & B & o MedWndin B BN B & B & a g
1 10340.00 4235 74.80 -31.65 54.% 3811 16.01 66.73 .00 === PEAK 1 10340.00 43.98 74.00 -30.02 56.59 38.11 16.01 66.73 @.00 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : WIYS1F3CTO001
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SPORTON LAB.

FCC RF Test Report

Report No. : FR552101E

26
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT80_CH42_5210MHz
ANT SISO
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 1
813 813
) U-HIA-U-H0-28-UA-2C l | | UN-H2A AL
650 50
i
4 8 (AT ——
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 545.12 5104 74.00 -20.9 43.79 34.04 10.65 37.44 0.0 109 181 PEAK 1 5210.00 93.65 ----ev -enee- 86,14 34.21 10.71 37.41 0.00 1080 151 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
1
813 813
650 50
U-N-A-A-2A-U-H0-2C1AVG) L L N1 2A-A0-2CRYG)
48 i 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5149.92 42.22 54.00 -11.78 34.95 3485 10.65 37.43 0.00 109 181 AVERAGE 1 5210.00 85.38 ----vv -enom- 7787 .20 1871 3740 0.00 100 151 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C61 of C113
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SPORTON LAB.

FCC RF Test Report

Report No. : FR552101E

Pol. Horizontal Fundamental
LHLM(‘IMWM
138
15
ity
03 ™
\ -HI1-U-H0-2A-U1-2C
850 {
} 1
m o ol i
Peak Blank
35
163
50 5256, 5292, 5328, 5364, 5400
Frequency (WHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 5358.96 45.83 74.00 -15.17 40.96 34.36 10.85 37.34 0.0 108 181 PEAK
LHLM(‘IMWM
138
15
LK .
850 ‘\
\ U124 V)
488 ’
Wit 1
Avg e Blank
35
163
50 5256, 5292, 5328, 5364, 5400
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 5362.56 38.62 54.00 -15.38 30.75 34.36 10.85 37.34 0.00 109 181 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : WIYS1F3CTO001
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s=aranas. FCC RF Test Report Report No. : FR552101E

26

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ac VHT80_CH42_5210MHz

ANT SISO
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
U-HIA-U-H0-28-UN0-2C l | | UNH2A AL
50 50
1
484 484 e N R
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5149.12 54.23 74.00 -19.77 46,96 34.85 10.65 37.43 0.0 108 172 PEXK 1 5210.00 99.08 -----v -=--m- 91.46 34.22 10.72 37.46 0.00 108 172 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 i
813 813
650 50
U202 AVG) L L UCHI1-U-H0-2A-A0-2CRYG)
s 1 s
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5149.76 47.22 54.00 -6.78 39.95 34.85 10.65 37.43 .00 108 172 AVERAGE 1 5210.00 98.82 ----ev -onom- 83,30 34.21 10.72 37.41 0.00 108 172 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C63 of C113
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samran . FCC RF Test Report Report No. : FR552101E

Pol. Vertical Fundamental

Lol

134

\ U-I-U-HI-2A-U-I-2C

A ool
Peak Blank

E3

520 5256, 5292 5328, 5364, 5400
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 5357.70 43.90 74.00 -25.10 4183 3436 10.85 37.34 o.00 188 172 PEM

Lol

134

U-N-1--N-2-U--2C AV )

@4 g,

Av Blank
9 18

163

520 5256, 5292 5328, 5364, 5400
Frequency (VHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 53446 39.76 54.00 -14.4 3191 3435 10.84 3734 000 108 172 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C64 of C113
TEL : +86-512-57900158
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